



Hook and Loop Duragrip Brand Flammability Test Report

Test Item: Flame Resistance

Material: Nylon Hook and Loop with Acrylic Adhesive

Width: All Widths

Testing Method: FAR 25.853.(b)

Item	TestContent	Unit	Standard	Test Result1	Test Result2	Test Result3	RESULT	Test Methods
1	Ignition time (FRSCH200-040-50)	sec	15 ↓	3	2	5	PASS	refer FAR 25.853a
2	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
3	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a
4	Ignition time (FRSCL200-040-50)	sec	15 ↓	0	0	0	PASS	refer FAR 25.853a
5	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
6	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a
7	Ignition time (FRABH100)	sec	15 ↓	0	0	0	PASS	refer FAR 25.853a
8	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
9	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a
10	Ignition time (FRABL100)	sec	15 ↓	0	0	0	PASS	refer FAR 25.853a
11	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
12	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a
13	Ignition time (FRABH200)	sec	15 ↓	0	0	0	PASS	refer FAR 25.853a
14	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
15	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a
16	Ignition time (FRABL200)	sec	15 ↓	0	0	0	PASS	refer FAR 25.853a
17	Drip flame time	sec	5 ↓	0	0	0	PASS	refer FAR 25.853a
18	Burn length	inch	8 ↓	0	0	0	PASS	refer FAR 25.853a